

CERTIFICATE OF TESTING

Safeplast Safe-spiral ASTA

Orderer of the test

Safeplast Oy Teerivuorenkatu 5–7 FI-33300 Tampere, Finland

Tested sample

Safe-spiral ASTA 20 mm and 110 mm variants

Summary of the test

Based on the tests describe in test report EUFI29-19002640-T1, it was proven that the Safe-spiral ASTA products fulfil the requirements for surface resistance in EN ISO 80079-36 Clause 6.7. It can be determined, that the when the spiral is properly earthed according to manufacturer's installation instructions, it does not pose a risk for electrostatic discharges.

Research report No EUFI29-19002640-T1. Dated June 10, 2019.

Test results cover all Safe-spiral ASTA products

from 20 mm to 110 mm of normative outer diameter.

Issued:

loodod.	
Espoo, August 22, 2019	
Riku Vuorinen	Ilkka Riihimäki
Business Development Manager	Expert

Eurofins Expert Services Oy Kivimiehentie 4 FI-02150 ESPOO, Finland namesurname@eurofins.fi